SRORTOM LA,

FCC/ IC TEST REPORT

Report No. :

FR780314

©Lewel (dBuvim)
117

"~ Date’ 2007-08-20

3
FCC CLASS B
50 3 7 FCC CLASS-B (AVG)
9 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : [GCHG-HT
Clondition : @HF-FHF HORN HORIZONTAL
EOT : Fooket FC phone Feg FOO
Poret + 120V a0 Hz
Model : FE %514
Merma : B02.11% T CHOL 24120 Hz +Adepto
Diata, Feache 1
Flane : E2
Over Limit Readintenna Cable Preamnp Ant Tahble
Freq Level Limit Line Level Factor Lass Factor Pos Pos Remark
WHz dBu¥/in dB dBu¥W/m  dBu¥V  dE/m dB dB cil deg
[11 23900 51.08 -2.92 54.00 5Z2.33 30.Z26 3.75 35.46 100 185 hverage |
2 23900 58,92 -14.08 V4,00 61.37 30.Z260  3.Y5 33.40 100 0 Peak
3N 2412.0 102 .98 104 .40 30,27  3.77 35.46 100 185 hverage
4 % 2412.0 10612 107.54 3027  3.77 35.46 100 0 Peak
3 2488 .0 22,06 -14.94 74,00 p0O.41 30.30 3.80 33.501 100 0 Peak
[ 2488.0 4807 -3.93 54.00 49,42 30.30 3.80 33.51 100 185 Average
7 2067.0 56.56 -17.44 74,00 45.03 39.54  T.87 35.89 100 0 Peak
8 2067.0 45.56 -8.44 54,00 34.03 39.54 787 35.89 100 241 Average
Remark: #3 and #4 Fundamental Signal
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SRORTOM LA,

FCC/ IC TEST REPORT

Report No. :

FR780314

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
a0 Level {(dBuv/m) : S

Date: 2007-08-20

FCC CLASS-B
—
a0 —1
2 3 45 B
2 30 224, 118. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site : [GCHG-HT
Clnmdition ¢ LF-ANTA1121) VERTICAL
EOT : Pocket FC phone Fog FCOC
Powerx : 120WVaeH=
Mcdel : FE %5614
e ¢ BO211h T CHO1 24120 Hz +Adaptor
Diats, Feache 5 1E2
- Over Limit BReadAntenna Cahle Preamp int Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/n dB dBuV/m  dBu¥V  dB/m dB dB cil deg
1 3603 28.80 -11.20 40.00 4429 15.08 0.69 31.20 124 331 Peak
A al.3 25,12 -18.38 43.50 45.97 9.23 1.04 31.12 --- --- Peak
3 260.0 24 .38 -21.62 46.00 41.11 12.45 177 30.95 2:2e8 --- Peak
4 813.82 25.82 -Z0.18 46.00 32.92 19.92  3.47 30.47 e --- Peak
5 836.9 26.00 -Z0.00 46.00 32.80 20.08 3.56 30.45 e --- Peak
b Q37.3 26,29 -19.71 46,00 31.70 20.24  3.93 30.28 --- --- Peak
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wewovse. FCC/ IC TEST REPORT

Report No. :

FR780314

© T Level (dBuvim)
117

~ " Date’ 2007-08-20

Fl

FCC CLASS-B
i 7
59 FCC CLASS-B (AVG)
2 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Site : BCHEHY
Condition : #HF-EHF HOREN VERTIZAL
EOT : Pocket PC phone Fou FCC
Powrex o 1A WVacOH=
hfzdel : FR 78514
Mlerra + B2 116 Te Ch012410H= +bdapbon
Liata, Fate 1E2
. Over Limtt Readlntenna Cable Preanp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBu¥/n dB dBu¥/m  dBu¥ dB/m dB dB cil deg
1 2387.3 52870 -14.30 74,00 61.13 30.Z26 3.7 35.44 100 0 Peak
2 2387.3 5L0.30 -3.70 4,00 51.73 30.Z26  3.75 35.44 100 196 Average
3w 2412.0 104 .38 105.80 30.27  3.77 35.46 100 196 Average
4 % 24120 108 .57 109.99 30.27  3.77 35.46 100 0 Peak
3 2484 .0 28,70 -15.24 T74.00 RO.1Z 30.29 3.80 33.51 100 0 Peak
[ 2484 .0 48 21 -53.79 354.00 49,57 30.29 3.80 33.51 100 196 Average
7 g001.0 57,15 -16.8% 74.00 45.62 39.60 T7.79 35.86 100 0 Peak
8 2001.0 46,15 -7.83 54.00 34.62 39.60 T7.79 35.86 100 211 Average
Remark: #3 and #4 Fundamental Signal
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SRORTOM LA,

FCC/ IC TEST REPORT

Report No. :

FR780314

* Test Mode : Mode 2

* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
a0 Level {dBuvim) ’ T

Date: 2007-08-20

FCC CLASS B
P
Pt -
I3 B
3 4
2
2 30 224, 418, 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site : BCHOGHY
Condition o LF-ANTS1121) HORIZOM TAL
EOT : Pocket PC phone For FOC
Powrex o 1A WVacOH=
hicdel - FR 0114
Mermo © 802 11h e ChO6245 ThEEz + Adaphor
Diata. Fade <4
Flane : B2
Over Limit BReadlntenna Cahble Preamp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Bemark
WHz dBuV/m dB dBuVim  dBu¥V  dB/m 4B dB ciit deg
1 0.0 21.02 -12.98 40,00 32.19 1066 0.63 31.46 103 114 Peak
2 a1.3 18.73 -24.77 43,50 39.58 0.23 1.04 31.12 - --- Peak
3 2660 23,45 -Z2.35 46,00 40.04 12.56 1.80 30.96 --- --- Peak
4 376.3 21.89 -24.11 46.00 35.44 15,17 2,17 30.2% SRS --- Peak
5 8243 26,17 -19.83 46.00 33.13 19.99  3.51 30.46 S --- Peak
3] Q00,9 26,91 -27.09 54,00 32.00 21.1%8  4.00 30.27 . --- Peak
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SRORTOM LA,

FCC/ IC TEST REPORT

Report No. :

FR780314

© T Level (dBuvim)
117

59

0

~ " Date’ 2007-08-20

-

3

FCC/CLASS-B

FCC CLASS-B (AVG)

1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : BCHE-HY
Condition : $HF-EHF HORN HORIZONTAL
EOT : Pocket PC phone Fou FCC
Pooret + 120V a0 Hz
Iicdel : FE %014
Merma : B02.11L T CHDE245 Tz +adepto
Data Eate 5 1E2
- Over Limtt Readlntenna Cable Preanp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Paos Pos Remark
WHz dBu¥/in dB dBu¥W/m  dBu¥V  dE/m dB dB cil deg
1 2318.0 53.34 -14.66 T4.00 60.85 30.Z23 3.66 35.40 100 0 Peak
2w 2318.0 48302 -3.98 54,00 42,53 30.Z23 3.66 33.40 100 30 Average
3w 2437.0 107 .40 108.78 30.28  3.82 35.47 100 0 Peak
4w 2437 .0 104 .32 105.70 30.28  3.82 35.47 100 30 bverage
5 2484 .0 58.48 -15.52 74.00 59.84 30.29  3.86 35.51 100 0 Peak
b @ 2484 .0 48 25 -3.73 54.00 49,61 30.29 3.806 35.51 100 30 Average
7 8307.0 56,87 -17.13 T74.00 45.40 39,33 8.14 36.02 100 0 Peak
2w 2307.0 45,87 -8.13 54.00 34.40 39,35 8.14 36.02 100 0 Average
Remark: #3 and #4 Fundamental Signal
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wewovse. FCC/ IC TEST REPORT

Report No. :

FR780314

= Polarization : Vertical

m The test that passed at mini'mum margin was marked by the frame in the following table.

Level (dBu¥im)
80

Date: 2007-08-20

FCC CLASS B
o
Pt —
2 2 4 |3 G
. 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site : IGCHG-HT
Clmdition : LF-ANT@1121) VERTICAL
EOT : Pocket PC phone Fou FOC
Powrex o 1A WVacOH=
Icdel : FR %014
e ¢ BO211h T MRS ThiHz +Adaptor
Data Eate 5 1E2
. Over Limtt Readlntenna Cable Preanp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Paos Pos Remark
WHz dBu¥/in dB dBu¥W/m  dBu¥  dE/m dB dB cil deg
1 @ 3600 28.87 -11.13 40.00 44 .36 15.08 0.69 31.26 128 334 Peak
A 1.3 25.56 -17.94 43.50 46.41 9,23 104 31.12 --- --- Peak
3 260.0 22,36 -Z23.64 46.00 39.08 12.45 177 30.95 --- --- Peak
4 BEZ.0 23.89 -ZZ.11 46.00 32.48 18.82 3.20 30.81 o --- Peak
5 g40.4 25,73 -Z0.27 4600 32,49 20,10 3.57 30.44 S --- Peak
6 952.4 26,55 -19.45 46.00 32.00 20.90  3.92 30.28 --- --- Peak
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wewovse. FCC/ IC TEST REPORT

Report No. :

FR780314

© T Level (dBuvim)
117

~ " Date’ 2007-08-20

1

FCC CLASS-B
p!
59 7 FCC CLASS-B (AVG)
2 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Bite : BCHOS-HY
Condition : #HF-EHF HOREN VERTIZAL
EOT : Pocket PC phone Fou FCC
Powrex o 1A WVacOH=
hfzdel : FR 78514
Merna © 80211k Ti_CH05:M43 ™MHz +Adapto
Date e ge
Over Limtt Readlntenna Cable Preanp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBu¥/n dB dBu¥/m  dBu¥ dB/m dB dB cil deg
1 2334.0 5R.28 -14.72 74,00 6075 30.Z24 3.71 35.42 100 0 Peak
2 W 2354.0 48,11 -5.890 54.00 49,58 30.24 3.71 35.42 100 208 Average
3w 2437.0 109,11 110.52 30,27 3.79 35.47 100 0 Peak
4w 2437 .0 106,12 107.50 30.28  3.82 35.47 100 208 Average
b 2498 .0 58,95 -15.05 74.00 6O.30 30.30 3.88 35.53 100 0 Peak
[6 @ 2498.0 48 42 -5.58 54.00 4977 30,30 3.88 35.53 100 208 Average |
Fi g196.0 LY. 12 -16.88 V4.00 45.60 3947 B.0Z 35.96 100 0 Peak
2w 2196.0 46,12 -7.8% 54.00 34.60 39.45 8.02 35.96 100 210 Average
Remark: #3 and #4 Fundamental Signal
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SRORTOM LA,

FCC/ IC TEST REPORT

Report No. :

FR780314

* Test Mode : Mode 3
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
77&|;I:ETU'EI {(dBuvmy T T T T T Date: 2007-08-20
FCC CLASS B
—
40—'
B
5 4}
i
9 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site : BCHE-HY
Condition : LF-ANT(951121) HORIZONTAL
EOT : Pocket PC phone Fou FCC
Pourex : 10WacS0Hz
Iizdel : FR %0614
e + B02.11h Te Chil 24620 Hz +bdaptor
Data Eate 5 1E2
. Over Limit Readlntenna Cahle Preamp hnt Tahle
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBu¥/m dB dBuV/m dBu¥ dB/m dB dB ci deg
1 1.1 Z21.65 -18.35 40.00 33.48 18.93 0.64 31.43 121 229 Peak
2 6.4 19,12 -20.8%8 40.00 4Z2.01 T.29 0.95 31.13 - --- Peak
3 260.0 Z23.61 -Z2.39 46.00 40.34 12.45 177 30.95 --- --- Peak
4 385.4 22,14 -Z3.86 46,00 35.43 15.39 Z2.19 30.87 --- --- Peak
5 a0g.3 26019 -19.81 46.00 32.13 20.59  3.84 30.35 S --- Peak
6 Q45,4 27.07 -18.93 46.00 32.59 20.85 3.91 30.29 - --- Peak
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wewovse. FCC/ IC TEST REPORT

Report No. :

FR780314

C T Level (dBuvim)
17

" Date’ 2007-08-20

4
FCC CLASS-B
! 7
59 FCC CLASSB (AVG)
2 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Site ;. GCHOBHY
Conditicn ;. BHF-EHF HOEN HORIZONTAL
EOT : Pocket PC phone Fou FCC
Powrex o 1A WVacOH=
Bifodel : FR 740814
Mo + BO2 116 Te Chll 2460 H= +bdapbon
Diata, Fate 1E2
. Over Limtt Readlntenna Cable Preanp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBu¥/n dB dBu¥/m  dBu¥ dB/m dB dB cil deg
1 2354.0 59,43 -14.37 F4 .00 60.90 30.24 371 353.42 100 0 Peak
21 2354.0 48,06 -5.94 R4.00 49,53 30.24 3.7l 35.42 100 26 bverage
3w 24620 103.03 104.40 30.2%  3.84 35.49 100 26 hverage
4 X 24620 106 .33 107.70 30.20  3.84 35.49 100 0 Peak
k5 2484 .6 52 .97 -15.03 7400 BO.33 30.20 0 3.86 35.51 100 0 Peak
[61 2484 .6 4900 4,91 54.00 30.45 30.28 3.86 35.31 100 26 hverage
7 TR4T.0 L6009 1701 V400 4621 39011 LAY 35,09 100 0 Feak
3 Te4T.00 45,79 821 400 3501 39011 F.HT 35.9% 100 217 bverage

Remark: #3 and #4 Fundamental Signal
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SRORTOM LA,

FCC/ IC TEST REPORT

Report No. :

FR780314

= Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
g LEvel (dBuvim) : CTT

Date: 2007-08-20

FCC CLASS B
—
40—'
i | o 15 g
< 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site : BCHE-HY
Condition : LF-ANT@51121) VERTICAL
EOT : Pocket PC phone Fou FCC
Powrex o 1A WVacOH=
Iizdel : FR %0614
e ¢ BO211h T Chi12462M Hz +Adaptor
Data Eate L
Flane ;K2
Over Limit Readlntenna Cahle Preamp hnt Tahle
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBu¥im dB dBuV/m dBu¥ dB/m dB dB o deg
1 36.5 28.46 -11.534 40,00 43.95 15.08 0.69 31.26 114 310 Peak
2 91.3 24.46 -19.04 43.50 45.32 9.23 1.04 31.12 - --- Peak
3 163.4 23,12 -20.38% 43.20 42.69 10.05 1.40 31.02 --- --- Peak
4 J82.3 23,10 -Z0.80 46.00 3Z.56 19.66  3.38 30.50 --- --- Peak
5 837.6 25.34 -Z0.66 46,00 32.13 20,09  3.57 30.45 S --- Peak
5 976.9 27.15 -26.85 54.00 32.38 Z21.07  3.97 30.27 - --- Peak
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SRORTOM LA,

FCC/ IC TEST REPORT

Report No. :

FR780314

© T Level (dBuvim)
117

" Date’ 2007-08-20

4

FCC CLASS B
1 7
59 FCC CLASS-B (AVG)
° 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : BCHE-HY
Condition : $HF-EHF HORN VERTICAL
EOT : Pocket PC phone Fou FCC
Pooret + 120V a0 Hz
Iicdel : FE %014
Merma : B02.11h T ChLL2462NHz +adepto
Data Eate Ly
Over Limtt Readlntenna Cable Preanp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Paos Pos Remark
WHz dBu¥/in dB dBu¥W/m  dBu¥V  dE/m dB dB cil deg
1 23740 53,16 -14.84 74,00 60.62 30.Z23 3.73 35.44 100 0 Peak
A 23740 38,09 -15.91 54.00 32,35 30.Z2> 3.73 35.44 100 209 Average
3w 24620 95.09 96 .46 30.29 3.84 35.49 100 209 Average
L 24620 108 .36 109.73 30.29  3.84 35.49 100 0 Peak
5 24880 40.04 -13.96 54.00 41.39 30.30 3.86 35.51 100 209 Average
6 2488.0 49,48 24 .52 T74.00 30.83 30.30 3.80 35.51 100 209 Peak
7 8022.0 37.6Z -16.38%8 T74.00 46.07 39,529 T.83 35.80 100 0 Peak
g 2022.0 46,32 -7.6% 54,00 34.77 39.59  T.83 35.86 100 0 Average
Remark: #3 and #4 Fundamental Signal
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wewovse. FCC/ IC TEST REPORT

Report No. :

FR780314

* Test Mode : Mode 4
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuvim)
80

Date: 2007-08-20

FCC/CLASS B
o
Pty -
B
2 3 4
2 30 224, 418. 612. 806. 1000
Trace: {Discrete) Frequency (MHz)
Site : BCHE-HY
Condition : LF-ANT(951121) HORIZONTAL
EOT : Pocket PC phone Fou FCC
Pouret + 10V aeS0Hz
Iicdel : FE %0614
Merma : 80211z T CHOL24120Hz +Adepto
Data Eate 5 SE‘;
- Over Limit Readintenna Cable Preamnp Ant Tahble
Freq Level Limit Line Level Factor Laoss Factor Pos Pos Remark
WHz dBu¥/n dB dBuV/m  dBu¥  dB/m dB dB cil deg
1 30.0 Z1.19 -18.81 40.00 32.36 19.66 0.63 31.46 110 241 Peak
2 180.9 22.36 -21.14 43.50 4250 9.43 1.47  31.04 - --- Peak
3 260.0 22,22 -23.78 46.00 38.95 12.45 .97 30.95 et --- Peak
4 372.8 22,57 -23.43 4600 36.22 15.07  Z.16 30.88 --- --- Peak
3 £633.3 23.82 -Z2.18%8 46,00 3Z.80 18.62  3.06 30.63 --- --- Peak
b Q45,4 27.05 -18.85 46.00 32.57 20.85  3.91 30.29 - --- Peak
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wewovse. FCC/ IC TEST REPORT

Report No. : FR780314

©Lewel (dBuvim)
117

"~ Date’ 2007-08-20

3

FCC CLASS-B

50 7] FCC CLASS-B (AVG)
]
9 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : [GCHG-HT
Clondition : @HF-FHF HORN HORIZONTAL
EOT : Fooket FC phone Feg FOO
Poret + 120V a0 Hz
Model : FE %514
Merma : 80211z T CHOL 24120z +Adepto
Diata, Feache ;54
Flane : E2
Over Limit Readintenna Cable Preamnp Ant Tahble
Freq Level Limit Line Level Factor Lass Factor Pos Pos Remark
WHz dBu¥/in dB dBu¥W/m  dBu¥V  dE/m dB dB cil deg
| @ 23900 FZ.06 -1.44 7400 74,12 Z9.69 4.26 35.51 100 0 Peak
2w 2300.0 53.66 -0.34 54.00 55.22 Z29.69 4.26 35.51 100 89 bverage
3w 2412.0 104 .11 105.53 30.27 3.77 35.46 100 0 Peak
4w 2412.0 92 .82 94 .24 30.27  3.77 35.46 100 89 bverage
3 2498 .0 50,36 -23.64 T4.00 51.70 30.30 3.88 35.53 100 0 Peak
6w 2498 .0 47,83 -6.17 54.00 42,18 30.30 3.88 35.53 100 89 Average
7 7506.0 57.44 -16.56 T74.00 46.77 39.04 7.64 36.01 100 0 Peak
2w 7506.0 46,44 7.56 54.00 35.97 39.04  7.64 36.01 100 221 Average
Remark: #3 and #4 Fundamental Signal
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wewovse. FCC/ IC TEST REPORT

Report No. :

FR780314

= Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

g LEVe! (dBuvim) Date’ 2007-08-20
FCC/CLASS B
o
4I]—|
2 5 4 5 B
. 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site : [GCHIG-HT
Clmdition ¢ LF-ANTOS1121) VERTICAL
EOT : Fooket FC phone Feg FOO
Powex o 120WVaeHz
Mcdel : FE %514
e ¢ BO2 11z T CHO1 24120 Hz +Adaptor
Diata, Feacke 5 SE‘;
- Over Limit Readintenna Cable Preamnp Ant Tahble
Freq Level Limit Line Level Factor Laoss Factor Pos Pos Remark
WHz dBu¥/in dB dBu¥W/m  dBu¥  dE/m dB dB cil deg
| @ 3603 28.68 -11.32 40.00 44.16 15.08 0.69 31.26 221 104 Peak
A al.3 25.39 -18.11 43.50 46.24 9.23 1.04 31.12 --- --- Peak
3 184 .4 23.55 -19.95 43.50 43.69 9.41 1.48 31.03 2:2e8 --- Peak
4 775.3 25.11 -20.89 46.00 32.67 19.58  3.37 30.51 SRS --- Peak
3 a1g.8 26,39 -19.61 46,00 3Z.21 20.66  3.806 30.34 --- --- Peak
b 085.3 27.11 -Z20.89 54,00 3Z2.25 Z1.14 3.99 30.27 --- --- Peak
SPORTON International Inc. Page No. : 91 of 116
TEL : 886-3-327-3456 Report Issued Date : Sep. 12, 2007
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : NM8EFN
IC ID : 4115B-EFN



wewovse. FCC/ IC TEST REPORT

Report No. : FR780314

© T Level (dBuvim)
117

~ " Date’ 2007-08-20

3

FCC CLASS B
5 7
59 FCC CLASS-B (AVG)
° 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : BCHE-HY
Condition : $HF-EHF HORN VERTICAL
EOT : Pocket PC phone Fou FCC
Pooret + 120V a0 Hz
Iicdel : FE %0614
Merma : 80211z T CHOL24120Hz +Adepto
Data Eate ;54
Over Limtt Readlntenna Cable Preanp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Paos Pos Remark
WHz dBu¥/in dB dBu¥W/m  dBu¥V  dE/m dB dB cil deg
| @ 2390.0 F1.54 -Z2.46 T4.00 FZ2.99 30.260 0 3.75 35.46 100 0 Peak
[Z @ 2390.0 53.89 -0.11 54.00 55.34 30.26 3.7 35.46 100 194 dverage |
KR 24120 107 .51 0e.92 3027 377 35.4% 100 0 Peak
4w 2412.0 96 .00 9F 42 3027 3.77 35.46 100 194 hverage
5 2498 .0 58.53 -15.47 T74.00 59.88 30.30 3.88 35.53 100 0 Peak
b @ 2498 .0 48,03 -3.97 54.00 42,38 30.30 3.88 35.53 100 194 Average
7 g271.0 56,78 -17.22 T74.00 45.30 39,38 .10 36.00 100 0 Peak
2w g271.0 45.7¢ -8.22 54.00 34.30 39.3%8 8.10 36.00 100 0 Average
Remark: #3 and #4 Fundamental Signal
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Report No. : FR780314

* Test Mode : Mode 5
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBu¥im)
80

Date: 2007-08-20

FCC CLASS B
o
40—'
]
3 3 4 5
B 30 224. 418. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
Site : [GCHOG-HT
Cendition » LF-ANTIS 1121 HORIZON TAL
EOT : Fooket FC phone Feg FOO
Fourer : 120 VaeA0Hz
Micdel : FE %14
Mermo | A2 11z T W05 43T +Adapte
Data Faste - 54
Flane : B2
Over Limit BReadlntenna Cahble Preamp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBu¥/n dB dBu¥/m  dBu¥ dB/m dB dB cil deg
1 30.3 21.23 -18.77 40,00 3Z2.40 19.66 0.63 31.46 114 224 Peak
A 176.3 22.46 -21.04 43,00 42.34 9.69 1.45 31.02 --- --- Peak
3 260.0 22,76 -23.24 46.00 39.48 12.45 177 30.95 2:2e8 --- Peak
4 379.8 21.6% -24.32 4600 35.11 15.26 2.1% 30.88 e --- Peak
5 736.8 24 .50 -21.50 46.00 32.50 19.23 3.31 30.55 e --- Peak
6 921.8 27.27 2673 5400 32.45 Z1.11  3.98 30.27 - --- Peak
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©Lewel (dBuvim)
17

"~ Date’ 2007-08-20

Fl

FCC/CLASS-B
! 7
59 FCC CLASS-B (AVG)
g 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)

Bite : BCHOG-HY
Conditicn : BHF-EHF HORN HORIZONTAL
EOT : Fooket FC phone Feg FOO
Fourer » 1 A0Vae A0 H=
cdel : FR 72514
Mera 80211z T Ch06243TMH= +Adaptox
Diata Fate - 54
Flane : E2

Ower Limit  BReadintenna

Cable Preanp Ant Tahble

Freq Level Limit Line Level Factor Lass Factor Pos Pos Remark
WHz dBu¥/in dB dBu¥W/m  dBu¥V  dE/m dB dB cil deg
1 2334.0 59,17 -14.83 74,00 60.66 30,23  3.60 353.40 100 0 Peak
21 23340 48,09 5,91 54,00 48.5% 30,23 3.69 35.40 100 29 hverage
3K 2437 .0 @5 .53 96.04 3027 379 35.47 100 29 hverage
4 X 2437 .0 106.72 108,12 30.27  3.79 35.47 100 0 Peak
5 2488 .0 59,67 -14.33 74,00 61.03 30.30 3.86 35.31 100 0 Peak
6 2488.0 42,00 -3.91 54,00 43.44 30,30  3.86 35.31 100 29 hverage
7 g016.0 56,98 -17.02 74,00 45.44 3058 7.8l 35.86 100 0 Peak
b 2016.0 45.7% -8.22 54,00 34.24 3050  F.21 35.86 100 241 bverage
Remark: #3 and #4 Fundamental Signal
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SRORTOM LA,

FCC/ IC TEST REPORT

Report No. :

FR780314

* Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

a0 Level {dBuvim) Date: 2007-08-20
FCC CLASS B
—
4[]—'
2 3 5 B
4
2 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site : IGCHG-HT
Condition : LF-ANT@51121) VERTICAL
EOT : Pocket PC phone For FOC
Powrex o 1A WVacOH=
Iizdel : FR %0614
e ¢ BO2 11z T MDA ThiHz +Adaptor
Data Eate ;54
Flane
Over Limtt Readlntenna Cable Preanp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBu¥/n dB dBu¥W/m  dBu¥V  dB/m dB dB ci deg
1 3603 28.65 -11.35 40.00 44.14 15.08 0.69 31.26 110 221 Peak
A al.3 24.29 -19.21 43.50 45.14 9.23 1.04 31.12 --- --- Peak
3 175.0 27.40 -16.10 43.50 47.16  9.82 1.44 31.02 2:2e8 --- Peak
4 344.8 20,02 -25.9% 46.00 34.46 14,37 2.0%8 30.320 e --- Peak
5 774 25,24 20076 4600 32.76 19.61 3.37 30.51 e --- Peak
5 039.4 27.67 -18.33 40,00 33.06 Z20.85  3.94 30.28 --- --- Peak
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SRORTOM LA,

FCC/ IC TEST REPORT

Report No. :

FR780314

© T Level (dBuvim)
117

~ " Date’ 2007-08-20

4

FCC CLASS-B
59 1 FCC CLASS-B (AVG)
B 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : [GCHG-HT
Cendition : SHF-EHF HOEN VERTIZ AL
EOT : Fooket FC phone Feg FOO
Fourer : 120 VaeA0Hz
icdel : FE %514
e : BO2 11z T CHOGME ThiHz +Adaptor
Data Faste - 54
Flane : B2
Over Limit BReadlntenna Cahble Preamp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBu¥/n dB dBu¥/m  dBu¥ dB/m dB dB cil deg
1 2374 .0 53,50 -14.50 74,00 60.96 30.Z2>  3.73 35.44 100 0 Peak
2| 23740 4807 -3.93 54.00 42,53 30.Z23 3.73 35.44 100 207 hverage
3w 2437.0 97.38 0876 30.28  3.82 35.47 100 207 Average
4 % 2437.0 108 .90 110,31 30,27 3.79 35.47 100 0 Peak
5 2488.0 53,06 -14.94 74,00 BO.41 30.30 3.86 35.51 100 0 Peak
[6 1 2488 .0 48,31 -5.69 54.00 49,66 30.30 3.86 35.51 100 207 Average
7 TIaT.0 T2 -IeSTT 7400 4e .15 39030 7T 35,94 a0 0 Feak
8 710 4623 777 54,00 35015 39,30 7.7l 35.94 100 0 Average
Remark: #3 and #4 Fundamental Signal
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wewovse. FCC/ IC TEST REPORT
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FR780314

* Test Mode : Mode 6

* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

a0 Level {dBuvim) Date: 2007-08-20
FCC CLASS-B
—
Pt —
5 i}
4
o 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site : [GCHOG-HT
Clmdition : LF-ANTES1121) HORIZCNTAL
EOT : Fooket FC phone Feg FOO
Pooret + 1A WVae0Hz
Model : FE %514
Merma : 80211z T ChLLZAE2NHz +adepto
Diata, Feache 5 %42
- Over Limit Readintenna Cable Preamnp Ant Tahble
Freq Level Limit Line Level Factor Lass Factor Pos Pos Remark
WHz dBu¥/n dB dBu¥/m  dBu¥  dB/m dB dB cil deg
| @ 30,3 21.57 -18.43 40,00 33.40 18.92 0.64 31.43 100 241 Peak
2 2546 21.90 24,10 46.00 38.72 12.36 1.75 30.94 - --- Peak
3 260.0 24 .47 -21.53 46.00 41.19 12.45 177 30.95 2028 --- Peak
4 3784 22,00 -Z23.44 4600 36.05 15.22 2,17 30.88 --- --- Peak
3 887.3 2007 -19.93 46,00 3Z.25 20.44  3.77 30.39 --- --- Peak
6 9g7.4 27,42 -26.5% 5400 32.55 Z1.15  3.99 30.27 - --- Peak
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wewovse. FCC/ IC TEST REPORT

Report No. :

FR780314

C T Level (dBuvim)
117

" Date’ 2007-08-20

3

1

FCC CLASS-B

59 FCC CLASS-B (AVG)
2 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
gite : BCHOGHY
Conditicn ;. BHF-EHF HOEN HORIZONTAL
EOT : Pocket PC phone Fou FCC
Powrex o 1A WVacOH=
hindel - FE 70514
Mermo * 82117 T Ch11:M4B2ME +Adaphor
Diata, Fate SE‘;
. Over Limtt Readlntenna Cable Preanp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBu¥/n dB dBu¥/m  dBu¥ dB/m dB dB cil deg
1 2384 .0 50,10 -Z3.90 74,00 51.%4 30,23 3.7 33.44 100 0 Peak
2 23840 39.05 -14.95 54,00 40.49 30,25 375 35.44 100 20 hverage
3w 24620 105,33 106.69 30.20  3.84 35.49 100 0 Peak
4@ 24620 93 .97 95.34 30.20 3.84 35.49 100 20 Average
2@ 2483, 46,91 -7.090 5400 48,27 30.28  3.86 35.31 100 39 Average
6@ 2483.5% 66,80 7,11 74.00 68.25 30.28 3.86 35.31 100 0 Peak
7 g061.0 57,58 -16.42 7400 46.04 3956 7,87 35.80 100 0 Peak
[ 2@ g061.0 46,98 .02 5400 35.44 3056  F.8Y 35.30 100 108 Average

Remark: #3 and #4 Fundamental Signal
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= Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuVim)
80

Date 2007-08-20

FCC CLASS-B
e
Pty -
2 3 5 B
4
2 30 224, 418, 612, 806. 1000
Trace: (Discrete) Frequency {MHz)
Bite : BCHOA-HY
Condition : LF-ANTIS1121) VERTICAL
EOT : Pocket FC phone Fog FCOC
Powrex o 1A WVacOH=
Podel : FR 7814
Mermo © 802 117 T Chil24B20EE +Adaptor
Data Faste - 54
Flane
Over Limit BReadlntenna Cahble Preamp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Bemark
WHz dBuV/m dB dBuVim  dBu¥V  dB/m 4B dB ciit deg
1 @ 36.5 28.42 -11.58 40,00 43.90 15.08 0.60 31.26 100 249 Peak
2w 92,6 25.50 -18.00 43.50 45.95 9.62 1.05 31.11 - --- Peak
3@ 176.9 25,85 -17.65 43.50 43.73 9.69 1.43 31.03 --- --- Peak
4 3353.3 19.6% -26.32 46,00 33.84 1462 2,11 30.89 SR --- Peak
5 Q25,8 26016 -19.84 46,00 31.90 20,72  3.87 30.32 S --- Peak
3] 962,90 26.60 -27 .40 54,00 31.95 20,98  3.95 30.2% . --- Peak
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FR780314

© T Level (dBuvim)
117

"Date’ 2007-08-20

3

FCC CLASS-B
1 7
59 FCC CLASS-B (AVG)
2 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Site : BCHE-HY
Condition : $HF-EHF HOFN VERTIZAL
EOT : Pocket PC phone Fou FCC
Powrex o 1A WVacOH=
Iicdel : FE %0614
Mo - B02.11g Tx Ch11;24620Hz +bdaptoe
Data Eate ;54
Over Limtt Readlntenna Cable Preanp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBu¥/n dB dBu¥/m  dBu¥ dB/m dB dB cil deg
| @ 2334.0 58,85 -15.12 T74.00 60.34 30.Z23  3.69 35.40 100 0 Peak
2w 2334.0 38.02 -15.9% 54.00 39.51 30.23 3.69 35.40 100 211 Average
3w 246Z2.0 108 .38 10975 30,29 3.84 35.49 100 0 Peak
4w 24620 87.00 I88.37 30.29  3.84 35.49 100 211 Average
) 2483.0 44,30 -9.70 54,00 45.66 30.29 3.80 33.51 100 211 Average
b @ 2483.0 02,02 -11.98%8 74,00 B3.38 30.29 3.80 33.51 100 0 Peak
7w FIO1.0 5755 -16.45 7400 4647 39,30 771 35.94 100 0 Peak
2w 7T01.0 46,55 -7.45 54,00 35.47 39.30 0 T.7T1 35.94 100 0 Average
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 7
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-08-22

Level (dBuV/m)
80

FEC CLASS-B
B
m;_l—l
E] 5}
3 4
! 30 224, M8, 612, 806, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ724 HORIZONTAL
EUT :Pocket PC Phone For FCC
POWER :120vVac/ 60Hz
MODEL :FR 780314
MOME :Bluetooth Tz Chi0;Z240ZMH=
DATA RATE:DHS
PLAMNE :EZ2
ADAPTOR eI
Over Limit Beadbintenna Cable Preamp ant  Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Pos Bemark
MH=z dBuV/m dB dBEul/m dBulf dB fm dE dE (=8 deg
1 31.850 31.E58 -5.42 40.00 47.33 l6.34 0.83 3E.98 ey -—— Peak
| Z @ 39.180 3E.5%1 -7.09 40.00 E2.1g 1:z2.71 .38 3EZ.94 lan ZEE Peak
3 1585_.330 E7.04 -1le.46 43.50 4838 TS l.62 3E.33 =t -—- Peak
4 £33 700 E8.34 -17.66 45.00 36.7% EZ0.14 F. B0 3E.07 e -—— Peak
5 799_800 E2%.44 -16.56 45.00 37.7&6 19.85 3_B4 31.71 ket -—- Peak
& QE0_Z00 ES.39% -1l6.6l1 46.00 3E_8z 2403 3,97 31.43 ime —-—— Peak
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Level (dBuV/m)
107

Date: 2007-08-21

3
e
FCC CLASS-B
-6dB
54 1 FCC CLASS-B-AV
3 -GdB
! 1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLASS-BE 3m HF-ANT-&203 HORIZONTAL
EUT :Pocket PC Phone For FCC
DOWER tlZ0WVac/c0H=
MODEL :FR 780314
MOME Bluetooth Tx_ChO0;2402HH=
LATA PATE:LHS
PLANE tEz
ADAPTOR :1
Owver Limit Beadbntenna Cable Preamp ant  Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Po= Bemark
MH=z dBuV/m dB dBul/m dBulr dB fm dE dE (=8 deg
1 Z2390.000 324,02 -15.98 E54.00 325,593 Z&5.07 .74 33.78 100 245 Awverage
Z Z2390.000 43,09 -z25.91 74.00 EO.0&  E8.07 .74 33.78 100 0 Peak
3@ Z240z.000 9E_78 S4. 71 z2.11 3.74 33.78 100 0 Peak
4 @ Z40z.000 &l.8e _ . __  _____ 83.83 Z8.07 .74 33.78 100 246 Awverage
5 Z486.000 41723 -3Z.77 74.00 47_93 Z8.Z6 3.84 33.80 loo 0 Peak
& Z486.000 28_71 -25.E% 54.00 30.41 Z8.26 3.84 33.80 100 346 Awverage
7 81%0.000 5£3.03 -20.%97 74.00 43.00 37.07 6.86 33.89 100 0 Peak
g 21%0.000 40.68 -13.3F% 54.00 30.65 37.07 686 33.89 1ao £36 Awverage
Remark: #3 and #4 Fundamental Signal
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FR780314

= Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-08-22

Level (dBuVim)
80

FCC CLASS-B
-pdB
404,—‘
4 B
5% 5
uiil] 224, 8. 612, BO6. 1000
Frequency (MHz)
Site 0ZCHO4-HY
Condition: FCC CLAZS-E 3m ANTZ7Z4 WERTICAL
EUT :Pocket PC Phone For FCC
DOWER t120WVac,/a0Hz
MODEL :FR 720314
MOME Blustooth Tx Chi0;Z40z2MHz
DATA PATE:DHE
DLANE “EZ
ADAPTOR -1
Owver Limit Beadbntenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Lo=zs Factor Pos= Foz Bemark
MHz ABuV/m dB dBul/m dBulr dB dE dE cm deg
1 21.620 21.1% -2.81 40.00 46_95 16 34 0.&2 3E.98 100 345 Peak
z 29.450 Z6_0&5 -13.95 40.00 46.17 11 _8Z 0.%3& 32.90 il === Peak
3 E3.2E0 E27.67 -l2.33 40.00 E53.5& 5,33 l.06 32E.88 s -—— Peak
4 599 700 E£8.98 -17.0& 46.00 37.4Z E0.14 .50 2E.07 e -—— Peak
5 799_800 E7.El -18.79 46.00 35.53 159.85 F. B4 21.71 =me -—— Peak
& SEO0.z0O0 z9.e0 -l&_ 40 4600 33.03 2403 3897 3l.43 il === Peak
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FR780314

Date: 2007-08-21

Level {dBuVim)
107

3
4
FCC CLASS-B
-6dB
= i FCC CLASS-B-AV
-6dB
l]1l]l]ll 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Site 03CHO4-HY
Condition: FCC CLASZ-B 3m HF-ANT-&503 VERTICAL
EUT :Pocket PC Phone For FCC
POWEER t120WVac/60H=
MODEL :FR 780314
HMOME Bluetooth Tx_ ChO0;240ZHMH=
DATER BATE:DHE
PLANE tEZ
ADAPTOR -1
Over Limit Beadbintenna Cable Preamp int Table
Freq Lewel Limit Line Lewel Factor Lo=zs Factor Po= Foz Pemark
MHz dBEuW,m dE dBuV/m dBul dE fm dB dE CcI deg
1 £3%0_.000 321.0Z2 -EZ2.%8 &4.00 3E_9% Ez_07 I.74 33.78 109 41 Awerage
z £390.000 45.45 -E3_.51 <74.00 47.45 E8.07 274 2378 100 0 Peak
| Z40Z.000 87.4E2 89.35 E8.11 394 3ELTe 100 0 Peak
4 @ Zd40z.000 77.10 79.07 E3.07 .74 32378 109 4l Average
5 Z486.000 40,92 -33.08 74.00 4zZ.62 E8._E6 .84 323.80 100 0 Peak
& Z485.000 Z8.70 -E5.30 54.00 30.40 E5_Z26 3.84 33.80 102 4l Awerage
7 g986Z_000 EE_46 -F1.84 7400 4E_01 37.9E 7.1 34_68 100 0 Peak
a8 g86Z_000 40.90 -13.10 &4.00 30_.45 37.9E 7.1 34_88 100 236 Awerage
Remark: #3 and #4 Fundamental Signal
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FR780314

* Test Mode : Mode 8

* Polarization

: Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuV/m)
80

Date: 2007-08-22

FEC CLASS-B
-fdB
4“?—'
4 4 &
3
. 30 224, M8, 612, 806, 1000
Frequency (MHz)
gite :03CHO4-HY
Condition: FCC CLASS-BE 3m ANTZ724 HORIZONTAL
EUT : Pocket PC Phone For FCC
POWER :120vVac/ 60Hz
MODEL :FR 780314
MCOME :Bluetooth Tx Ch39;2441MH=
DATA RATE:DHS
PLAMNE :EZ2
ARDAPTOR sl
Ower Limit Deadintenna Cable Preamp Ant Table
Freq Lewel Limit Line Lewesl Factor Lo=zs Factor Fos Fos Remark
MH=z dBuV/m dB dBuV/m dBulr dE fm dE dE =518 deg
1 Fz_700 E7.65 -1E. 365 40.00 43 45 1633 020 33_02 s —-—— Peak
|2@ 39450 31.54 -3.46 40.00 El_&66 11.82 o.2& 3E_30 100 Z5E6 Peak
3 l0&6_ 410 E4.86 -12.%4 4350 4712 g.28 1.41 3E_85 el —-—— Peak
4 639 700 E8.34 -17.66 46.00 3678 Z0.14 I.E0 3E_0O7 = —-—— Peak
5 789_800 30.ZEF -1&5.78 46.00 3Z8_54 19 85 3.54 31.71 e —-—— FPeak
& QE0_E00 E9.E3 -1le.47 45.00 3E.%6 Z4.03 3,97 31l.43 His -—— Peak
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FR780314

Level (dBuV/m)
107

Date: 2007-08-21

4
FCC CLASS-B
-6dB
i T FCC CLASS-B-AV
-GdB
2
0
1000 5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZS-E 3m HF-ANT-&903 HORIZOMNTAL
EUT :Pocket. PC Phone For FCC
DOWER c1E0Vac /60HS
MODEL cFR 720314
MOME Bluetooth Tx Ch33:Z441MHz
DATA PATE:DHE
PLANE tEZ
ADAPTOR  :1
Owver Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Lo=zs Factar Fos Pos Remark
MH=z dBuV/m dE dBEuV/m dBuy dE fm dE dEB cm deg
1 zabe_ 000 28 E7 -ZE.73 B4 00 ZE0.36 Z2.00 269 33,77 100 107 Average
z Za2E6_ 000 41_40 -3Z. 60 74_00 4349 2200 269 33,77 100 0 Peak
3 zd4d41_ 000 83_52 85 41 23_19 279 33.79 100 107 Average
4 @ £441.000 24.4F F6.24 EZ.19 = 10 = e = p la0 0 Peak
= ZE00.000 40.594 -33.06 74.00 4E.60 E5.320 .84 3380 100 0 Peak
& ZE00.000 Z8.84 -E5.1e 54.00 320.50 E8.30 F.84 3380 100 107 Awverage
7 §790.000 53.31 -E0.69 74.00 4E_9F 37.84 717 34.6E 1a0 0 Peak
] §750.000 40.8% -33.11 74.00 3Z0.50 37.84 7.17  34.6E lo0 ZE& Peak
Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical
. Level (dBuV/m)

Date: 2007-08-22

FCE CLASS-B
-plB
NTI
i 4 &
’ 30 224, M8, 612, 806, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-BE 3Zm ANTEZ7Z4 WERTICAL
EUT :Pocket. PC Phone For FCC
DOWER t1E0Vac f60HS
MODEL cFR 720314
MOME Bluetooth Tx Ch35:Z441MH=
DATA PATE:DHE
PLANE tEZ
ADAPTOR :1
Owver Limit Beadbintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Fos Fos Remark
MHz dBuV/m dE dBEuV/m dBul dE fm dE dE cm deg
1 Fl.8%0 30.13 -5.87 40.00 45 83 16 34 o.8% 3z2.38 =me === Peak
pid 39.450 Z9.68 -10.32 40.00 42.80 11.82 0.3 3Z.20 ) --- Peak
3 £E3.450 30.77 -9.E 32 40.00 E6_g6 5.393 l.06 3EZ.88 100 32E Peak
4 593 700 E3.01 -16.593 45.00 37.45 Z0.14 3. B0 3E.07 = el -—- Peak
5 799800 E8.00 -12.00 4&5.00 36.3Z2 159.85 F.E4 31.71 —mE -—— Peak
& SE0_E00 EB_E0 -17.80 45.00 31.63 E4.03 3,97 31.43 il -—- Peak
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Date: 2007-08-21

Level (dBuV/m)
107

4
FCC CLASS-B
-6dB
54 ¥ FCC CLASS-B-AV
-GdB
3
s 1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Site c03CHO4-HY
Condition: FCC CLAZS-E 3m HF-ANT-£303 WERTICAL
EUT :Pocket. PC Phone For FCC
DOWER t1E0Vac /E60HS
MODEL :FR 780314
MOME Bluetooth Tx Ch35:Z441MH=
DATA PATE:DHE
PLANE “EZ
ADALPTOR  :1
Owver Limit Beadbntenna Cable Preamp int  Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MH=z dBuV/m dB dBul/m dBulr dB fm dE dE (=8 deg
1 2282 000 28 F7 -Z5.73 54 00 30.27 Z28.03 2.74 33.78 100 &0 Averacge
z 2282000 41.38 -3Z.62 74_00 43.38 2Z8_03 3.74 33.78 100 0 Peak
3 zddl_ 000 7377 BO0_&9 23_19 F.79 33.79 100 60 Average
4 @ Z441.000 89,67 91.48 E8.19 2.0 SEEe lo0 0 Peak
5 Z486.000 42.05 -31.%5 74.00 4375 E5.EZ6 F.84 3380 100 0 Peak
& Z486.000 Z5.73 -E4.E7 54.00 321.43 E8.EZ6 3.84 3380 loo &0 Awverage
7 §937.000 53.41 -E0.59 74,00 4E.88 38.02 T.EE 34,74 1o0 0 Peak
= 8937.000 41.03 -12.97 £54_00 320.50 38._0ZF POEE 34,74 100 ZhE Average
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 9

* Polarization

: Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
BD Level (dBuV/m)

Date: 2007-08-22

FEC CLASS-B-
-fdB
a
4 [ g
B
. 30 224, 8. 612. B06. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCOC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT :Pocket PC Phone For FCC
POWER :120vVac/ 60Hz
MODEL :FR 780314
MOME :Bluetooth Tx Ch78;24800MH=z
DATA ERATE:DHGS
FLANE E2
ADAPTOR 3L
Owver Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewesl Factor Lo=zs Factor Fos Fos Remark
MHz dBuV/m dE dBEuV/m dBulf dE fm dE dB cm deg
1 30.540 3Z2.06 -7.94 40.00 47.77 1l6.36 0.87 32.93 -— -=- Peak
Z R 39.180 32.85 -7.15 40.00 E2_12 1271 0.96 32.94 100 288 Peak
2 159 060 2397 -19.72 4350 45 71 9. 26 1.69 3Z.99 el ——— Peak
4 699 700 Z9_EFE& -1l&6.74 4500 37.70 E0.14 2.E0 3E.07 = ——— Peak
E 795800 Z89.9%EF -17.08 46.00 3T7.E4 1985 2.54 31.71 it —-—— Peak
& QEZ0.Z00 Z8.06 -17.94 46,00 31.49 E4_02 2.97 31.43 === —-—— Peak
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Level (dBuV/m)
107

Date: 2007-08-21

4
FCC CLASS-B
-6dB
f
54 7 FCC CLASS-B-AV
-GdB
4
! 1000 5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLASS-B 2m HF-ANT-&£203 HORIZONTAL
EUT :Pocket PC Phone For FCC
POWEER tlZ0WVac/c0H=
MODEL :FR 780314
MOME :Bluetooth Tx_Ch73;2450MH=
DATE BATE:T:HE
PLANE tEZ
ADAPTOR -1
Owver Limit Beadbintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Lo=zs Factaor Fos Fos Remark
MH=z dBuV/m dB dBul/m dBulr dB fm dE dE (=8 deg
1 Z3BE_ 000 EB_Z0 -ZE5.70  E4.00 30.30 ZE8.03 .74 33.78 100 106 Average
Z Z38E_000 4115 -32_85 Y400 43 15 Z25.03 3.74 33.78 100 0 Peak
3@ Z480_000 82E_EL B4 _EE  EE_E6 .84 33.80 100 106 Awverage
4 @ 480000 =94.E55 S6.F5 FE._Fe .84 3380 100 0 Peak
| s @ £483.500 E0.64 -3.36 E54.00 EE.34 E8.E6 .84 33.80 100 108 Awverage
& £483. 500 gl.60 -1lz.40 74.00 £3.30 E8.EZ6 3.84 3380 100 0 Peak
7 g3d46.000 EE.77 -El.E32 74.00 4E_26 38.02 T.EE 34.78 100 0 Peak
g g246.000 40.%6 -13.04 54.00 320.45 35.02 T.EE 34.78 100 £48 Awverage
Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical
- Level (dBuV/m)

Date: 2007-08-22

FCE CLASS-B
-plB
4“4,_'
3 4 B
2
’ 30 224, M8, 612, 806, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-BE 3Zm ANTEZ7Z4 WERTICAL
EUT :Pocket. PC Phone For FCC
DOWER t1E0Vac f60HS
MODEL cFR 720314
MOME :Bluetooth Tx Ch758;Z450MH=
DATA PATE:DHE
PLANE tEZ
ADAPTOR :1
Owver Limit Beadbintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Fos Fos Remark
MHz dBuV/m dE dBEuV/m dBul dE fm dE dE cm deg
1 Fl.8%0 31.41 -2.E8% 40.00 47_1le 1le_ 34 0.89 3z2.38 100 354 Peak
pid 39.180 Z5.63 -14.37 40.00 44.90 1Z.71 0.9 3Z2.924 s --- Peak
3 £E3.450 Z7.85 -1l2.15 40.00 E53.74 5.393 l.06 3EZ.88 His -—— Peak
4 593 700 E8.47 -17.53 45.00 36.31 Z0.14 3. B0 3E.07 = el -—- Peak
5 799800 E7.78 -18.2Z 46.00 36.10 15.85 F.E4 31.71 —mE -—— Peak
& QE0.E00 E3.3% -17.61 45.00 31.82 EZ4.03 3,97 31.43 il -—- Peak
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Level (dBuV/m)
107

Date: 2007-08-21

4
FCC CLASS-B
-6dB
i
54 7 FCC CLASS-B-AV
E -GdB
2
! 1000 5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-6303 WERTICAL
EUT :Pocket PC Phone For FCC
POWEER tlZ0WVac/c0H=
MODEL :FR 780314
MOME :Bluetooth Tx_Ch73;2450MH=
DATE BATE:T:HE
PLANE tEZ
ADAPTOR -1
Owver Limit Beadbintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Lo=zs Factaor Fos Fos Remark
MH=z dBuV/m dB dBul/m dBulr dB fm dE dE (=8 deg
1 Z3k6_000 ES9_F6 -Z4. 74  E4.00 3F1_35 EZ.00 .63 33.77 105 35 Awverage
Z £386_000 4F_40 -31.60 74_.00 44 43 2300 F.63  33.77 100 0 Peak
3@ Z480_000 820.3E gBz_0& EZ8.Z6 .84 33.80 105 35 Awverage
4 @ Z480_000 S21.8E SE3_EE EB._E8 .84 33.80 100 0 Peak
L@ £483. 500 48.1% -5.82 G54.00 45.88 EZ8.Z6 .84 3380 108 35 Awerage
& £483.500 E55.31 -14.89 74.00 £1.01 E8.EZ6 3.84 3380 100 0 Peak
7 S9EZ.000 EE.93 -E1.07 74.00 4E.44 35.00 T.EZ 34.74 100 0 Peak
g S9EZ.000 40.5%4 -13.06 54.00 320.45 35.00 T.EZ 34,74 100 Z36 Awverage
Remark: #3 and #4 Fundamental Signal
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5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antennas used in this product are PIFA antenna for WLAN and Chip antenna for Bluetooth and

without connector and it is considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments Used
Instrument Manufacturer Model No. Serial No. | Characteristics Cal::l));?:on Due Date Remark
. Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz | Jul. 14, 2007 | Jul. 13, 2008 (CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Mar. 30, 2007 | Mar. 29, 2008 (COO01-HY)
LISN Conduction
(Support Unit) MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 30, 2007 | Mar. 29, 2008 (CO01-HY)
. Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A (CO01-HY)
. Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A (CO01-HY)
Suhner Conduction
RF Cable-CON Switzerland RG223/U CB029 9kHz — 30MHz | Dec. 04, 2006 | Dec. 03, 2007 (CO01-HY)
Isolation Erika Fiedler D-65396 Conduction
Transformer OHG Walluf 58 45MHz-2.15GHz N/A NIA (CO01-HY)
3m Semi .
Anechoic TDK SAC-3M | 03cHO4-HY | SOMHZ-1GHZ | o 56 5006 | Oct. 29, 2007 | Radiation
3m (03CHO4-HY)
Chamber
Amplifier Schaffner CPA9231A 3564 9kHz-2GHz | Aug.31,2006 | Aug.30, 2007 | adiation
P 9> 9= (03CHO4-HY)
Spectrum Radiation
Analyzer R&S FSP7 100641 9 kHz — 7GHz | Sep. 08, 2006 | Sep. 07, 2007 (03CHO4-HY)
Bilog Antenna | SCHAFFNER | CBL6112B 2724 30 MHz - 1 GHz | Aug. 13, 2007 | Aug. 12, 2008 | ,_Radiation
9 g1 9.2 (03CHO4-HY)
i Radiation
Turn Table HD Deis HD 2000 420/610 0 - 360 degree N/A N/A (03CHO4-HY)
. Radiation
Antenna Mast Chaintek 3000 Im-4m N/A N/A (03CHO4-HY)
Spectrum . Radiation
Analyzer Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007 (03CHO6-HY)
EMI Test Radiation
Receiver R&S ESCS30 100356 9KHz-2.75GHz Jul. 26, 200 Jul. 25, 2008 (03CHOB-HY)
Bilog Antenna | SCHAFFNER | CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007 | _Radiation
9 - - (03CHO06-HY)
Double Ridge Radiation
Horn Antenna Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008 (03CH0B-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK | BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008 (03CH06-HY)
Pre Amplifier Agilent 84498 | 3008A01917 | 1G-26.5G | Nov. 15, 2006 | Nov. 14, 2007 | , Radiation
P 9 ' > o (03CHO6-HY)
Pre Amplifier |  Mini Circuits ZKL-2 D092004-1 | 10~2500MHz | Nov. 15, 2006 | Nov. 14, 2007 | ,_Radiation
P - - (03CHO6-HY)
Base Station Radiation
Simulator R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007 (03CH0B-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of Xi

Contribution u(Xi )

Probability

dB

Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24

Combined standard uncertainty Uc(y) 1.13

Measuring uncertainty for a level of confidence

2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Uncertainty of Xi
Contribution Probability u(xi )
dB
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
Combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 260
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
. X:
Uncertainty of ! ( )
- Ci Ci*u(x
Contribution Probability u(x) '
dB
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4.72
confidence of 95%  U=2Uc(y)
The measured resultis ydBuV+UdB
for alevel of confidence of approximately 95 (k=2)
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